00-492 B9E

o
£
s =
- <
T =
2\ = <
=518 O =
== : 0
=21 -
. @ <
= D a B
>
I
& &
& &




TRACTION UNIT MODELS
H1280
H1280T

CUTTING UNIT MODELS
H126



INDEX

1280 ELECTRICAL SCHEMATIC ..ioeiieniiniimsnnaiiarannssssssasssssssassasss 1
ENGINE COMPONENTS ASSEMBLY ... 2
RADIATOR { OIL COOLER ASSEMBLY ..o 4
COOLING FAN ASSEMBLY .....coovimiiiiianice s snsnssssnse s 6
TRANSMISSION / TRIPLEX PUMP ASSEMBLY ..o 8
DECK MOTOR CONTROL VALVE ASSEMBLY .....coccnvininnnnnnnen 10
CASE DRAIN MANIFOLD ASSEMBLY ....cocri s 12
TRANSMISSION MANIFOLD ASSEMBLY ..o 14
HYDRAULIC RESERVOIR ASSEMBLY ..oovrrieiieinieennes 16
DECK LIFT CONTROL VALVE ASSEMBLY ......c.coniiiiiiininiinnnes 18
STEERING COLUMN !/ VALVE ASSEMBLY ... 20
FUEL TANK ASSEMBLY ... sssaniins 22
BULKHEADS / FRAME ...........cconnmmmiommnimmnnnmnmniosinisssessssnsarnissasasses 24
BRAKE LINKAGE / WHEEL MOTOR ASSEMBLY .....cccccoivvrinneee 26
TRACTION CONTROL / CRUISE CONTROL LINKAGE .............. 28
STEERING AXLE ASSEMBLY ..o sssnnnsannanes 30
HOOD { BUMPER ASSEMBLY ......cooonvii i, 32
SEAT DECK / GLOVE BOX ASSEMBLY ......oooviiiiiiiiin 34
INSTRUMENT CONSOLE { PANEL ASSEMBLY ... 36
BATTERY ASSEMBLY ..cocooniiriiiitis s sssmmmssnsnsness s sssinsassann 38
ELECTRICAL - FUSE BLOCK / RELAYS ..., 40
ROLL OVER PROTECTION SYSTEM ASSEMBLY ....cconevireiee 42
SEAT ASSEMBLY ...coiiiiiiniiieiniie s sisssmnsantnsne s s s ss s aannansass 44
AIR SEAT FRAME ASSEMBLY ....ovvmveriirristinimssnnsenn s 46
AIR SEAT SUSPENSION ASSEMBLY ... 43
DECK LIFT VALVE ASSEMBLY.....cccoiiiirin s 50
DRIVE WHEEL MOTOR ASSEMBLY ... 52
STEERING VALVE ASSEMBLY ..o 54
TRANSMISSION PUMP ASSEMBLY ...ccccriereeriervsnisnis s 56
TRANSMISSION MANUAL SERVO CONTROL ASSEMBLY ....... 58
FRONT DECK ASSEMBLY ....ccoooriimuimmnrvnninsnssssemss s shsssans 60
WING DECK ASSEMBLY ...overveiiiiiiciinimnnnineinsanns S R R 62
WING DECK ASSEMBLY (Cont.) ieiiiiiireicitinsnnsninssseans s 64
DECK MOTOR ASSEMBLY ... tiiminsnssinnsanna 66

1280 ELECTRICAL SCHEMATIC

STARTER

kT

SEE'}—J- \ ' '
Bkt | 3 !|
ol e ’__]EE | &
’—‘ i v
=
| ja=<d H
| |Re g
e I e \
| L [ - 'I | I
Lr Vg | = il
= ¢ ] 1
| = M S SE T R |
d ge . w il ot
| =4 ! 1
: ¥ e :-l-@—|
M < fx W5 Al
1 W SNk
g | 5 |
17T 4 R &
|1_ Iy
. -
i .5 E = J:‘
J ¢ | _ 8§ Eﬁ
— - r
IRE: S .
; H} EEE | = = -":h i =
R E | el trf?
LD 13 B 1@ §D
%\E ; T_:——mu-‘%:_ -_-; I.“—I.'.ﬂ—'II ..I— ELY l" —
N - : iz E!l:
¥ mi gi= y 1
TI | | I-"._-;:u _‘d{m—e-E--q '_:z s . -
n e | g
A1 G o VR L g e T2,
KU | R ef frgt d20%
:ﬁ; . E!gi li '_._g H! !_"E --_'l-‘é |
5 { oF +':,' - .3 | e |
[l e
: - ] —'l_...-\-'--:_.___l
' ! 3|
I! 0] . o

Tl Tirdl 7100 SWETEM

[= A&TI

f= fad
:-’z
.\..ﬂ

=t
In
|

_F \— |_."|:
I- FE
A = =L
i al -
{a - 4
e | 5.3
Ch i bt
8 ‘ R
3 I = 2k
i= =|8
B i | £
g,os l " -
S e U 9|
f35 LERS T | :
cHR 1 =
= | .."1‘____ ._T_

1T} -
.
] :_: _;
g8
= gs
i i
- . ¢
5 ;o
: 5 ¢
w i ® &= 3
y b N
| % i :,,- |
i :
r 3
. .
3 ! 0
i ;
| | =5
= N E' T
£ e
| 32
|
| R ' |
| Nrs- a3 Y
R
| 0 B g
by _
| " ‘: 1 e —
Bl e
[} il !
2
\. E
£ : E
=
3
bl
g Ry rﬂq
Iy |
k| 3 R
1 "_. —
Py
=
L]
ik
—_— e —

00-452 BIBE 1



00492 8196 2

ENGINE COMPONENTS ASSEMBLY

FORWARD

ltem Part# Qty. Description llem Part# Qty. Description
1 15-065 1 Engine - 52HF Yanmar 47 15463 1 Tailpipe - Muffler (Non Turbo Only)
- 15-G66 1 Engine - 61HP Yanmar Turbo 48  15-458 1 Clamp - Muffler 2° { Non Turbo Only)
2 23004 Transmigsion Pump 49 15-960 1 Muffler {Maon Turbe Cnly)
a 15-368 " 1 Hukb - Steel 53 15-484 1 Tailpipe - Mufflar {Turbo Only)
4 15-411 1 Ball 51 15-4586 1 Clamp - Muffler 1 3/4" (Turbo Only)
& 15-566 1 Cover - Flywheel Housing 52 15-978 1 Muffler (Turbo Only)
6  15-608 1 Engine Mount Assy - Right Frant 53 15-465 1 Suppart Assy - Muffler (Turbo Cnly)
715614 1 Engine Maunt Assy - Left Front 54 128403- Gashket - Mutflar (Turbo Only)
f 15919 ° 1 Drive Plate - Nylon 1BORO
8 15918 1 Engina Maourt Assy - Right Rear 56 15-434 1 Wiring Harness - Rear
10 18-580 1 Engine Mouri Assy - Left Rear 56 03120 4 Clamp - Hose
11 15-B82 1 il Filter 57  15-264 1 Hese - Coclant Tube 16 Engine
12 18-271 1 Mount Brackat - Throttla Cahble 58  15-262 1 Hose - Coolant Tube to Radiator
{Mon Turba Cnly) 5% 15879 1 Tube Assy - Thermastal Housing 1o
13 05367 1 Meunt Brackat - Throttle Cable Radiator Top
(Turba Only) 60  D2-275 1 Ground Strap
14 1540 1 Thronla Cable 61 05087 2 Clamp - Wire Harnass
13 05278 1 Clamp - Cable 62  15-BBO** 1 Vacuator Yalve
16 08-120 | Wire Swival Set B3 15620 4 Engine Mount
17 05-240 i Drrain Valvg B4 15-870 4 Washer
18 129461- | Cap - Drain B8 15476 1 Brackel - Line Clamp
S95E0 B  15-480 1 Clamp - Hosa
13 13-080 1 Hose 516" 100257 &7 15479 1 Clamp Assy - Hose
20 16284 1 Hose - Radiator 66  02-253 1 Sending Unit - Temperature
21 05120 4 Clamp - Hase 6%  124160- 1 Switch - Ol Pressure
22 15-B30 1 Tube - Radiater to Enging 39450
23 15-422 1 Hose - Water Pump Inlet 70 2105 23 Bolt EMM-1.25 x 25MM
24 128335 1 Separator - Water 71 2133 22 Lockwasher SMM
SRT00 72 2219 g Flatwasher 8K
- 171081- | Screen 73 1201 10 Lockwasher S/16°
55910 74 1020 ] Bolt 5/16"-18 = 34"
25 129052 1 Strainer - Fuel 75 1111 5 Lecknut B/16"-18
55620 7B 1950 16 Bolt 10MM-1.5 x 250K
129100- 1 Elemeant - Fuel I 2044 10 Flatwasher /16" BAE
23650 7B 1936 22 Lockwashor 108MM
26 15-427 1 Mount Bracket Assy - Air 7 1000 1 Boll 1/4%-20 » A/4°
Filter [Turba Cnly) a0 1086 P Flatwasher 1/4" SAE
27 (J3-705 1 Fuel Hose 1/47 1.0, {19 112" a1 2264 i Bolt BM-1.25 x S0MM
2B 03-705 1 Fuel Hose 1747 1.0, {48"} g2 1664 4 Bolt 10M-1.5 x 20MM
2%  03-7os A1 Fuel Hose 1/4" 1.0 (36") B3 1712 2 Balt 12713 % 1 1/4°
ar 04082 7 Clamp - Hose B 1203 2 Lockwashar 1/3°
a1 15-488 1 Mount Bracket Assy - Air BE 1231 & Flatwasher 1/27 5AE
Filter (Mon Turto Only) 8B 1803 1 Bolt SME™ 18 x 1 354"
Iz 15-974 1 Mounting Band - Air Cleanar a7 2257 2 Bolt 10MM-1.5 z 16MM
as 25132- 1 Bell - Allernatar™Water Pump ag 1110 1 Locknut 1/47-20
003800 ag 1936 1 BHoll 5716718 » 2 a/4"
3 15-491 1 Belt - Fan a0 1102 4 Hexnut 516718
35 15879 = 1 Cover Assy - Air Cleaner = 2252 2 Balt BMM-1.25 x SORMM
a6 19-877 *° 1 FPrimary Filter 82 1213 1 Balt 5116"-18 x 17
aT 15-878 " 1 Secondary Filter 23 1588 4 Hexnut 8MM-1,25
3| 15318 1 Indicator - Air Filter Rostriction B4 120400- o Gaskel - Mutler {Mon Turbo Onily)
39 16-409 1 Hose - Air Intake 13201
40 15-438 4 Clamp - Hose 95 1947 2 Bolt 12MM-1.75 x 25MM
a1 15-457 1 Clamp - Hose a6 2055 2 Lackwasher 12MM
42 15-400 1 Tube - Air Cleanear 1o Turbo
(Turbe Only)
43 15470 1 fuba - Air Cleaner to Intake " Can Be Purchased Together Through
(Men Turko Only) Aszembly #15-987
44 15424 | Hose - Intake 1o Air Intake Tube ™ Can Be Purchased Together Through
{heon Turbe Only) Assembly $15-617
43 15-408 1 Hose - Turba ta Air Intake Tube
(Turbo Only)
46 15-407 1 Hose - Air Filker to Air Intake Tube

00492 B/96 3



RADIATOR / OIL COOLER ASSEMBLY

00492 B/3& 4

FORWARD

ltlem Pari# Qty. Description llem Part# Qty. Descriplion
1 15865 | Screen Assy 25 18730 1 Fan Shroud Assembly
2 07987 Waatherstrip (1007 26  15-B30 Tube - Radiator to Engine
a 15861 Cross Channel - Radiator 27 155975 Tube Assy - Thermostat
Cowling Housing to Radiatar Top
4 08421 1 Trim {B°) 28 15-262 1 Hose - Hadiatlor
5 15-862 i Cowling Assy - Radiator Hood 28 05120 a Clamp - Hoze
&  O7-987 1 Wealhersinp (607 an 1222 4 Flatwasher 378"
700083 Weatherstnp (907 31 DO-0BR 1 Weatherstrp (13 1/27)
B 15753 1 Cower Assy - Radiator Accoss 32 Do-0B3 1 Weatherstrip (13 1/27)
] 15-483 1 Spring 33 15-284 1 Hose - Radiatar
10 1k488 2 Angle Assy - Bumper Mount 4 1020 11 Boll 5/16°-18 x 3/4°
i1 15650 1 Cross Brace Assy 35 1201 15 Lockwasheor 5/M5°
12 15272 1 Covar - Air Inlake 36 1221 15 Flatwasher 5/16°
13 15-275 1 Alr Intake Assy 37 15-663 2 Latch - Screen
14 15438 1 Clamp - Hose 38 1003 1 Boll 1/4°-20 % 1"
15 15-409 1 Hose - Air Intaka 3 1200 1 Lockwasher 1/4"
16 15891 1 Insulation - Battom 40 1220 7 Flatwasher 1/4"
17 15850 1 Insulation - Top 41 1000 6 Bolt 1/4"-20 x /4"
18 07987 1 Weatherstrip (77) 42 1213 4 Bolt SM6™~18x 1"
19 15399 1 Coaoler - Cil 43 06024 1 Cap - Radiator
20 15388 1 Radiatar - Engine 44 1033 4 Bolt 3816 % 1 1/2"
21 23122 1 Fitting - 90 Degres a5 1208 “ Lackwasher 38"
22 2320 1 Hosa Assy - Ol Cooler to 45 1222 4 Flatwasher 3/8"
Case Drain Manifald 47 1957 4 Bolt 3816 x 1"
23 23142 1 Fitting - Straight 48 00857 1 Decal “Coclant
24 23202 Hose Assy - Oil Cooler to 48 o656 1 Decal *Hood Reloase”
Control Valve 50 00-03B-Y 1 Decal *Rotating Blades™

ooas2 506 D



00452 B/86 4‘6

AIR SEAT FRAME ASSEMBLY

Item Part# Qty. Description ltem Part# Gty. Description
1 28000 A Frame Assy a 25010 Seal Tilt Replacemant Kit
2 2501 1 Lumbar Kil 8 25020 1 Lumbar Knob
i 25-002 1 Back Restriction Kit 10 25021 1 Recliner Handlg
4 25003 Seal Feam Suppor
& 25004 1 Kit Fasteners Set Mounting
B 25005 1 ICP Bracket Kit
T 25008 1 Suspension Cover - Canvas
wiVelcro
25-033 1 Suspansion Cover - Molded

Rubber




WWB

TRANSMISSION / TRIPLEX PUMP
ASSEMBLY

FORWARD

ltem  Part#  Qly.  Description Item Part# QOty. Description
1 18-413 1 Triplex Pump 23 234190 1 Hose - Tank to Pump Frant
- 23-261 1 Seal Kit For #15-413 26 23189 Hosa - Tank to Pump Rear
2 23004 A Transrmssion Fump 27 23185 1 Hose Assy - Power Steering
3 23000 1 Filter Element Sensing
4 13-8584 1 Housing - Filter 28 1824 2 Bolt 34816 % 1 1/4"
b 23187 1 Hase Assy - Charge Pump 29 23226 1 Fitting - 90 Degree
ta Filter 0 23230 1 Fitting - Tea
6  23-249 I Fitting - 80 Degres a 23-223 1 Fitting - Diagrastc
T 23233 1 Hoza Azsy - Filler o Por X 3z 15-482 2 Dust Cover
8 23114 2 Fitting - 90 Dagree 33 23222 1 Fitting - Diagostic
9  13-B69 1 Switch - Pressure 34  B3-188 1 Hose Assy - Steering Pump fo
10 1987 i Belt 3816 21" Lift Valve
1 1202 B Lockwasher 3/8" 35 23186 1 Hose Assy - Steering Pump
12 1222 3] Flatwasher 3/8° Port PF to Bulkkhead
13 23134 1 Fitting - Straight 36 23-228 1 Fitting - Tee
14 231892 1 Hose Assy - Trans. Filler ar  23-234 1 Fitting - Straight
ta Trans. 38 23-1BE 1 Hose Assy - Pump Bear to
15 23113 1 Fitting - Straight Cantrol Manifold Port P
16 03-075 1 Plug g 2319 1 Hioze Assy - Pump Frant 19
17 23131 1 Fitting - Straight Coantrol Manilold Port P2
| 23132 2 Fitting - 90 Dagree 40 23130 9 Fitting - 90 Degree
1 2310 1 Hose Assy - Pump ta Manilold 41 23-188 1 Hoze - Reserveir to Trans.
20 23228 1 Hosa Assy - Pump to Manilold Charge Pump
21 23-156 1 Fitting - 80 Dagrae 42 23240 1 “0"-Ring
22 23-170 1 Fitting - 90 Degres 43  23-162 1 Fining - 45 Degree
23 15439 3 Clamp - Hose 44  23-350 1 Reliel Yalve Kit
24 23184 1 Hoze Assy - Trans, to Drain 45 23380 1 Load Sensing Cartridge Kit

Manifald

H-452 BI9G g



DECK MOTOR CONTROL VALVE fem FPat# Oty Description liem Part# _ Qly. Description

i 15-589 1 Tube Assy - Supply Right 13 2981 2 Bolt 511618 % 4 34"
Wing Deck Motar 14 13772 1 Control Valve - Complete Asay
ASS E M B LY 2 ix6E8 1 Tube Assy - Aelumn Right 15 1111 2 Locknut B/167-18
Wing Deck Motar 16 06097 A Clamp - Engine Harness
. . 3 23191 1 Hose Assy - P2 Port to 17 1221 3 Flatwasher 5/16"
Hydraulic Pump 1B 1201 1 Lockwasher 518"
4 23.202 1 Hase Assy - il Cooler 18 1213 1 Bolt 51618 x 1"
5 23.200 1 Hase Assy - Mower Contral 20 23113 4 Fitting - Straight
Valve to Oil Cooler 21 23.244 3 Solencid Valve 2/3 Way
5 15-686 1 Tube Assy - Supply Left Wing 22 23-242 4 Coil 12 VDO
Dack Metar 23 23116 1 Fitting - Tee
TooE3233 1 Hose Assy - X Part o Filter 24 pap4s 2 Reliet Valve
B 23.1B6 1 Hose Assy - Hear Pump to Port 25 23243 1 Selencid Valve 2/2 Way
P1 oan Manifold 26 23115 3 Fitting - 90 Degreo
8 23210 1 Hose Assy - Prassure Frant 27 23114 1 Fitting - 90 Degreg
Deck Mator 28 15482 2 Dust Cover
0 2321 1 Hose Assy - Return Front 29 23221 2 Fitting - Diagnostic
Deck Motor a0 2325 1 Fitting - 90 Degres
11 15-734 1 Tube - ¥ Port to Hyd, Tank ch | 23-140 2 Fitting - Straight
12 15-684 1 Tube Assy - Return Left 2 23128 1 Filting - 45 Degres
Wing Deck Mator 33 E3-224 Fitting - 80 Degree

i~

FORWARD

oosszaes 10 no-se2 805 11



CASE DRAIN MANIFOLD ASSEMBLY

f://.

L
X

fy
\
L

s

FORWARD

00-432 8136 12

ltem Part# Qbly. Description Item Part# Qty. Desecription
1 23-2M 1 Hose Assy - Oil Cooler Supply 16 23.010 1 Valve - il Cocler Bypass
2 23184 A1 Hose Assy - Trans. Case Drain 17 23227 A1 Fitting - 45 Degres
To Aetumn Manifold 18 15826 1 Tube Assy - Case Deck to
3  1&5-B92 1 Tube Assy - Beturn Manifold Matar Orain
to Gl Filter 18 15827 1 Tube Assy - Raturn Lift
4 15691 A Tube Assy - Return Weight Cylinder
Transfer Valve to Manifald 20 15-834 1 Tube Assy - Aeturn Steering
§ 23200 1 Hose Assy - Return Deck Valve
Control to Manifold 21 23110 2 Fitting - Straight
B 15825 1 Tube Assy - Aeturn Deck 22 23140 1 Fitting - Straight
Motor Dramn 23 23174 1 Flug
7 15-667 1 Tube Assy - Return Lif 24 1111 k| Locknist 516718
8 15828 Tube Assy - Return Wheel 25 23173 A Plug
Maoter Gase Drain 26  23-124 1 Fitling - 50 Degres
9 1886 3 Balt 516°-18 x 5 1/2" 27 23137 = Fitting - Bulkhead Tea
10 2044 & Flatwasher 516" SAE 28  23-236 2 Wut
11 16-848 1 Manifold - Return 23 23477 1 Reducer
12 23168 1 Fitting - 90 Degree 30 23115 1 Fitting - 90 Degres
13 23172 a4 Plug A 28122 1 Fitting - 90 Dagres
14 23.252 1 Plug 32 23128 1 Fitting - 45 Degres
15 234160 A Fitting - Straight

o049z sis6 13



TRANSMISSION MANIFOLD ASSEMBLY

00492 BIBE 14

14
i

= i s
%
5

' '\.}‘k
i T
7

“ e o
FORWARD

Item Part# GQty. Description ftlem Part#  Qiy. Description
1 1046 2 Baolt 3/6"-16 x 47 g9 23-228 1 Hose Assy - Charge Pump
2 1202 2 Lockwasher 3/8" o 23am 1 Hose Assy - Charge Pump
3 1769 2 Flatwasher 3/8" SAE 11 23113 2 Fitting - Straight
4 15-482 2 Drust Cover 12 23-119 2 Fitting - Straight
5 23159 2 Diagnostic Fitting 13 23905 1 Hose Assy - Right Whael Motor
] 18-353 1 Manilold - Trans, 14 22103 A Hosa Assy - Left Wheal Maotor
7 23120 2 Flug 15 2314 A Hose Assy - Righl Whee| Molor
8 23218 2 Fitting - Straight 16 23102 1 Hose Assy - Left Wheal Mater

oonsszziss 15



HYDRAULIC RESERVOIR ASSEMBLY oy Pod Of Descriplon Tem Pari Oy, Descrpion

1 15-235 1 Reservoir - Hydraulic 20 23121 2 Fitting - 90 Degreo
2 03-155 1 Strainer - Suction 21 23-220 1 Filter Element
3 15-256 1 Gasket - Resamvoir 22 25301 1 Filler Assy - Complete Assy
. . 4 15238 1 Cover- Clean Oul 23 23248 1  Pressure Indicator-Electrical
5 15454 B Tubing - Black Poly 24 1020 G Boll SNE-18 x 3/4°
& 15-404 i Cap 25 1201 5 Lockwashar 516"
F ) 15-453 1 Fitting - Mini Barb 26 2044 2 Flatwasher 516" SAE
a 15-734 1 Tube Assy - Port & to Hydro a7 1824 4 Bolt AB™16x 1 1447
Tank 28 1769 13 Flatwasher 3/8° SAE
a 23128 1 Fitting - 90 Degres 29 1957 G Bolt 38 16 x 17
10 23190 1 Hose - Tank 1o Pump Fronl 30 1222 5 Flatwasher 3/8°
11 15438 & Clamp - Hose b )| 1112 11 Locknut 3616
12 23189 1 Hose - Tank to Pump Rear 2 1o 14 Locknul 1/4°-20
13 23188 1 Hose - Resarvoir to Trans. 33 1056 14 Flatwasher 1/4" SAE
Charge Pump 4 2167 2 Flatwasher 1/2" Hardened
14 23156 2  Fitting - 90 Degree 35 15736 1 Moun! Brackst - Ar Spring
15 23162 2  Fitting - 45 Degree 36 1202 2 Lockwasher - /8"
B 16 15377 1 Brackel Assy - Hyd. Filter 37 1841 1 Pipe Plug - Socket Hex Head
17 15883 1 Tube Assy - Retum Filter 33 153 1 Saddie Mnl. Assy Hyd. Reserveir
io Hose 39 15-T66 1 Saddie Mnl. Assy
= 18 15899 1 Hose 40 1221 3 Flatwasher SHE"
19 15-892 1 Tube Assy - Manifold to 41 00-658 1 Decal "Hydraulic Fluid Onhy”
a0 Ol Filter
My
e
ﬂ"'"

&

FORWARD

voaszass 16 ooas2ame 17



DECK LIFT CONTROL VALVE ASSEMBLY fon Pori¥ Ol Descrplion em Pari# Ol Descripion

1 15973 1 Control Valve Assy 16 15836 1 Tube Assy - Right Lift Cylinder
- 23-252 1 Seal Kil For #115-973 17 15-B76 1 Tube Assy - Center Lift Cylinder
2 15-208 3 Link - Contral Malve Lever 168 15-871 i Tube Assy - Laft Lift Cylinder
. . 3 15818 1 Pin - Walva Liavar 12 23111 1 Fitting - Straight
) 23-062 1 Rl Pin 532" x 3547 20 15-682 1 Tube Agsy - Lift Valve to Weight
8 15788 1 Moun! Bracket - Valve Valve
6 04-290 3 Knab 21 15691 1 Tube Assy - Drain Manifold to
7 15816 1 Lever Assy - Right Weight Valve
B 15817 1 Lever Agsy - Center 22 23168 2 Fitting - 30 Degree
g 15-818 1 Levar fssy - LeH 23 1007 2 Bolt 10420 x 2"
10 04134 B Bushing 24 23247 Cartridge - Weight Transfer Valve
< 11 23183 Hose Assy - Power Staering 25 23-248° Body - Welght Transfer Valve
/ Pump ta Lift Valve Bulkhead 26 1803 1 Bolt 51618 x 1347
i 12 23169 1 Fitting - Bulkhead 27 2044 5 Flatwasher - 5/16° SAE
I3 15-693 1 Tuba Assy - Litt Valve 19 2B 1111 4 Locknut 5/16°-18
Bulkhead 29 233233 1 Locknut - Bultkhead
14 23168 1 Fitfing - 90 Degres 30 1020 3 Boll 5167-18 x 3747
13 23-110 3 Fitting - Straight ar 1Mo 2 Locknut 1/4"-20

* Can Ba Purchased Togethar Under Assembly #23-167

Ve

FORWARD

vose2sres 18 oosszeise 19



STEERING COLUMN / VALVE ASSEMBLY

- b e N
iy Y L M . .
- 8 3 " . -
o ~ - "
) Yooa T s T T P
\ : “an g .
§ . b s T
\ Sor e 5T Y . .
3 b .
E - L ., 43
4 T = e
- . e
-

FORWARD

b -\.\:‘.
R @ ',d_l',f
K i

00452 206 20

Item Part# Qtiy.  Description ltem Part#  Qty. Descriplion

I ag-411 1 Decal "HPTE Loga” 26  05-554 1 Tilt Stop Assembly

2 05144 1 Steering Wheel Cover 27 04-33 1 Bushing

3 2171 1 Jam Mut 16MBA-1.6 28 04-134 2 Bushing

4 05125 1 Stearing Wheel 29  05-588 1 Helease Lever Assy

5 05614 Cowling Assembly ag 2178 1 Sheoulder Bolt 3/8" x 3

& 17-13 2 Button Plug - 58" n (5-568 1 Spring 2"

T D4.331 2 Bushing a2 2178 2] Cage Nut 1/4"-20

8 0O5-568B 1 Fin - Tilt Lock 33 23124 Fitting - 80 Degree

g 277 1 Shoulder Bolt 1/4" x 1 34 23110 3 Fitting - Straight
10 2148 1 Locknut 10-24 ESNA a5 23182 Hose Assy
11 05570 1 Knob - Tilt Release Levar 3 23-1B0 1 Hose Assy
12 00-650 1 Decal "1280" . 231749 1 Hose Assy
13 2173 4 Bolt BMM-1.0 % 20Mb a8 23181 i Hose Assy
14 1200 4 Lackwasher 1/4" a9 2317 1 Hose fssy
15 15976 1 Steering Column 43 23126 1 Fitling - 80 Degree
16 15-469 1 Steering Valva 41 23-138 1 Fitiing - Bulkhead Straight

. 23-003 1 Soal Kit 42 23171 4 Fitting - Bulkhead Straight
i7  D&-584 2 Spherical Bearing 43 23238 1 Lacknut - Bulkhead
18 1747 2 Locknut 1/2"-13 44 23-236 4 Lacknui - Bulkhead
8 2180 1 Shoulder Bolt 1/2" x 1" 45 15-834 1 Tube Assy - Return
20 1051 2 Bolt 142713 x 1 14" 46  15.828 1 Tube Assy - Steering Right
P 1951 a Bolt 1/47-20 x 34" Phillips 47 15855 1 Tube Assy - Pressure
22 00806 1 Decal *Caution 15 Degres Incling” 48 15835 1 Tube Assy - Steering Left
23 D5815 A Cover « Cowling 43 15733 1 Tube Assy - Steering Sensor
24 D557 1 Cover - Cewling Front 50 D0-654 1 Decal *Reverse/Forward
25 06433 T Trim

NOT SHOWN
- 13410 Hose Sleeve - Nylon (127
0r-508 3 Ties - 12" Nylon

O0-452 BI%E 21



00-492 8196 2.2

FUEL TANK ASSEMBLY

FORWARD

ltem Part# Qly.  Descriplion llem Part# Qty. Description
1 18:210 1 Fuel Tank 165 15-361 1 Saddle Meunt Assy - Fuel Tank
2 15-736G 1 Mount Bracket - Air Spring 16 15-259 1 Fuel Sending Urnit
3 15-430 1 Haose - Fuol Tank 17 1737 5 Phillips Screw 8-32 x 374"
4 04251 2 Haose Clamp - 2* 16  05-D68 i Gashket
5 15385 1 Tube Assy - Fuel Filler 19 15453 1 Fitting - Mini Barb
B 15404 A Cap 20 15-454  B6°  Tubing - Black Paly
T 1213 3 Bolt B1&8"-18 % 1" 21 2167 2 Flatwasher - 1/2" Hardened
B 1221 a Flatwashor 516" 22 1112 B Locknut 3/8"-16
9 1537 1 Bracke! Assy - Hyd. Filter 23 1769 18 Flatwashgr /8™ SAE
10 15-T64 1 Saddle Moun! Assy - Left Frame 24 1202 2 Lockwasher 3/8™
11 13.274 2 Fitting - 90 Degres 25 1824 4 Bolt 3816 x 1 1/4°
12 O4.082 2 Hase Clamp - 1/2° 26 1957 4] Bolt 3/8™16 x 1"
13 03-705 1 Hoszo - 1/4" 1D, (46" Fuel Filter a7 1841 1 Pipe Plug - Socket Hex Head
lo Tank 28 1111 3 Lecknul 516°-18
14 03-705 1 Hose - 1/4” LD, (367) Water 29 1020 3 Bolt 5/16%-18 x 354~
Separator lo Tank a0 1z2m 3 Lockwasher 516"




00-452 B/96 24

BULKHEADS / FRAME

FORWARD

ltem Part# Qty. Description Mem Part# Qly. Descriplion
1 23135 4 Fitting - 90 Deqgree Bulkhead #10 25 15876 1 Tube Assy - Pressure Front Lift
223237 13 Fitting - 890 Degree Bulkhead #6 Cylindar
3 23137 5 Fitling - Tee Bulkhoad #6 26 23204 1 Haose Assy - Aeturn Front Leh
4 23-136 1 Fitting - 90 Degrae Bulkhead #4 Lift Cylinder
5  23-139 1 Fitting - Straight Bulkhead #4 27 23196 i Hose Assy - Power Steenng Pump
& 23-236 & Mut - Bulkhead #6 to Bulkhaad
7 23238 2 MNut - Bulkhead #4 28 23206 1 Hose Assy - Return Frant Right Lift
4 23238 4 Mut - Bulkhead #10 Cylinder
g 23197 1 Hose Assy - Pressure L.H. Wing 28 15827 1 Tube Assy - Return Lift Cylinder
10 15-684 1 Tube Assy - Aelurn Left Wing 20 15-855 1 Tube Assy - Pressure Sieering
Mator Valve
1 15-G86 1 Tubre Assy - Pressure Lell Wing a 23-212 1 Hose Assy - Frent Motor Case
Mator Crrain
12 23-213 1 Hose Assy - Prassure LH. Wing 32 15-826 1 Tube Assy - Return Dock Mators
Motar 33  1s-B28 1 Tube Assy - Wheel Motor Caze
13 23.214 1 Hoze Assy - Return L.H. Wing Drain
Mator 34 23234 1 Hosze Assy - Drain Right Wheel
14 23198 1 Hose Assy - Heturn LM, Wing Lift Maotor
15 23184 1 Tube Assy - Return B.H, Wing Lift 35 23234 | Hose Assy - Drain Left Wheel
1€ 158N 1 Tube Assy - Pressure Left Wing Motor
Lift Cylinder 3 15688 1 Tube Assy - Return Right Deck
17 15687 1 Tubiz Assy - Cylinder Drain Ling Motor
1B 23215 1 Hosa Assy - Motar Drain L.H. Wing 37 15689 1 Tube Assy - Pressure Right Deck
19 28-207 1 Hose Assy - Motor Drain ALH. Wing Matar
20 16825 1 Tube Assy - Deck Motar Drain 3 23208 1 Hose Assy - Pressure Right Dack
21 23-18% 1 Hose Assy - Power Stegring Pump Mator
Sensor Jg 23209 1 Hose Assy - Relurn Right Deck
2z 15733 1 Tube Assy - Btoaring Sensor Maotor
23 B3P0z 1 Hosa Assy - Pressure From Ledl 43 231894 1 Hose Assy - Return Right Wing
Lift Cylinder Cylinder
24 23205 1 Hoze Assy - Pressure Fron! Right 41 15-B36 1 Tube Assy - Right Lifi Cylinder

Lift Cylindor

00-4502 B/96 25



00-4592 8/96 25

ASSEMBLY

BRAKE LINKAGE / WHEEL MOTOR

FORWARD

r

ltem Fart&  Qly.  Description ltem Part& OGty. Description
1 15994 2 Tire"Wheel Assy 48 07-011  As Machine Bushing
. 15-961 1 Wheel Only | & w8 MNeeded
- 05-426 1 Tire Only S0 IsTIS A Tube Assy - ALH.
2 15993 2 Hub - Wheal Mator 51 1863 2 Cotter Pin 1/8° x 1 1/2°
3 03312 2 Slatted Jamnut 1°-20 52 15722 1 FRod Assy - Brake Lett
4 15276 2 Drum - Brake  _ , | - 122 1 Niut
5 G070 10 Boll - Hub = * 5 05-148 1 Rod End
B 1712 18 Bolt 1/2°18x 1 1/4° Gr. & - 15-859 1 Link Rod
715385 2 Brake Assy 53 15721 1 Rod Assy - Brake Right
a 15-202 2 Mount Plata Assy - Brake = 12z 1 Nut
g 15200 2 Back Plato Assy - Braka 09-148 1 Rod End
10 06011 2 Cam - Brake - 15.957 1 Link Rod
11 09518 2 Bushing 54 15708 1 Bracket Assy - Brake L.H.
12 04406 7 Bushing g5 1232 As Machine Bughing
13 15-712 1 Shafl Assy - L.H, MNeedad
- 15850 1 Shaft Assy - R.H, B 4122 4 Bushing
14 15969 2 Wheel Motor 57 15701 1 Padal Assy - L.H,
. 23-273 1 Seal Kit For #15-369 58 5276 2 Fad - Brake Padal
15 03-311-A 2 Key 50 1603 2 Locknul 3/87-24 ESNA
16 1605 s Cotter Pin- 1/8" x 1" &0 15.724 1 Shatt
17 05474 2 Lever Assy 61 15702 1 Interlock Assy
18 15962 2 Link Assy B2 4114 2 Spring
19 2064 13 Clavis Pin 5/167 x .94 63 1794 1 Rall Pin 1/4" x 1 1/4"
20 2075 13 Caottar Pin 3/32° x 1/2° 64 15705 1 Bracket Assy - R.H.
21 1507 2 Bolt 2/8™-16 x 2° 65 08148 1 Clevis 5116724 x 2 1/4”
22 1202 2 Lockwasher 3/8° 66 05584 1 Clamp - Cable
23 1103 2 Hexnut 3/87-16 B7 1025 2 Bolt 5/16™18 x 2
24 2044 B Flatwasher 516" SAE 68 1112 i Lacknut 3/8™16
25  12m 12 Lockwasher 516" 63 1213 el Bel 5/167-18 ¥ 1"
26 1020 8 Balt 516718 & 3/4° 70 1133 2 Rall Pin 1/4* x 2
27 1500 2 Grease Fitling 71 04-142 10 Nul-Lug o5 -
28 1203 16 Lockwasher 1/2° 7215700 1 Pedal Azsy - RLH.
28 102 10 Hexnut 516718 73 23113 4 Fitting - Straight
30 1736 a Boft 12713 x 1 V2" Gr. 8 74 23440 2 Fitting - Straight
21 Q2-409 1 Pin - Swilch Actuatar 75 28234 2 Hoso Assy - Whael Motor
32 15387 1 Cable Assy - Parking Brake Crain
33 02408 Switch - Parking Brake 76 23102 1 Hese Assy - Manifold 1o Bottom
34 15-803 1 Support - Parking Brake Por of L.H. Wheel Molor
as 1803 4 Bolt 516718 x 1 374" - 23-105 1 Hose Assy - Mamifold 1o Bottom
36 111 11 Lecknut SA1E™18 Port of R H. Wheel Mator
3¥ 05572 1 Brake Lever Assy 7231032 9 Hose Assy - Manifeld to Top
3B 1857 4 Bol 3816 x 1" Port of L.H. Wheel Motor
39 1769 B Flatwasher 3/B" SAE - 2304 | Hose Assy - Manilald fa Top
40 15711 1 Shaft Assy - Lower L H. Port of A. H. Wheal Motor
. 15-710 1 Shaft Assy - Lower RLH. 7B 15-261 2 Clamp - Hose
41 2154 2 Woodiufi Key « 1/4™ x 3147 7% 15405 2 Spacer - Hogse Clamp
4z 15-723 2 Rod Assy B0 1019 2 Baolt 1/4%20 % 1 344"
43 15680 2 Bracke! - Brake Shaft Bl 1055 4 Flatwasher 1/4” SAE
&3 0V 2 Maching Bushing B2 1110 2 Locknut 10420
45 15716 1 Tubs Assy - L.H. 83 09058 2 Salety Swilch
46 1502 2 Grease Fitting B4 Q2292 2 Protective Covar
47 15-401 1 Bushing 83 2058 2 Screw 812 x 1/27
48 044908 2 Bushing BE 15.714 i Brake Shaft - Inlermodiale




TRACTION CONTROL ! CRUISE flem Part# Qty. Description ltem Part# Qty. Description

1 15-631 1 Fedal Assy - Hydro 20 1135 1 Holl Pin 316" x 1 144"
C 0 N T Ro L Ll N K AG E 2 15429 1 Aubber Pad - Hydro Pedal 21 1016 4 Bolt 1/4"-20x 172"
3 15630 1 Pin - Pivot Hydro Pedal 22 1056 i Flatwasher 1/4* SAE
. . 4 1BE27 1 Maunfing Assy - Hydro Pedal ar 1o 8 Lacknut 1/4°-20
& 05-373 1 Cail - Cruise Contral 24 2128 1 Carriage Bell 5167-18 % 2 14"
&  06-391 1 Digk - Cruiga Contral 25 2128 1 Carriage Bell 516718 % | 144"
7 15-622 1 Lever Assy - Trans. Contral 26 1102 4 Hexnut /167-18
B 15-644 1 Neulral Bracke! Assy 27 1221 4 Flatwasher 516"
8 23-004 1 Transmission Pump 2B 1920 4 Bolt 5M16%18 » 34"
10 15280 1 Lever - Trans. Cantrol 25 2044 B Flatwasher 5/16" SAE
11 154917 2 Bushing - Meutral Return 0 1119 6 Locknut 5/16"18
12 08103 1 Spring 3 1213 2  Boll5M&-18x1"
13 15-624 1 Tube Assy - Trans. Control 32 1603 1 Locknut 3/B™24 ESNA
14 15628 1 Tube - Trans. Contral Pedal 33 1789 3 Flatwasher 3/8" SAE
15 15821 2 Bushing 34 1849 2 Jamnut 3/8"-24
16 15621 2 Bushing 35 1003 4 Bolt 1420 2 1°
17 06394 2 Rod End 36 17494 i Roll Pin 1647 x 1 1/4"
18 1856 2 Hexnut 1/4"-28 ar 2260 2 Bolt 3/8"16 x 34"
19 D4-249 2 Ball Jaint - 378"

'

FORWARD

00452 896 23 00-492 8196 29



00-492 8196 30

STEERING AXLE ASSEMBLY

,*‘é-—l}\:rg:lrl-n%;nﬁ"m

L % L A8
f _zr:gmaa-ma}“ﬂ

e

FORWARD

llem Part#  Qty. Description llem Part# Qty. Descriplion
1 051860 1 Rear WheelTire Assy 29 04249 2 Tig Rod End - L.H. Thraad
- 05181 - Wheal Only 30 1108 2 Jam Mul - 91618 R.H, Threac
05-166 - Tire Only 31 1867 2 Jam Mut - 316718 L H. Thread
- D& - Repar Tube 32 15533 2 Tie Rod
2 05148 10 Lug Mut 172%-20 33 15637 2 Steering Lever
3 0107 2 Dwust Cup a4 04-179 2 Seal
4 1M 2 Slotted Mut 1°-14 35 15823 2 Boll Retainer - Steering Lever
5 1408 2 Flatwashar 1" SAE 36 15922 2 Washer - Stearing Lever
& 04165 @ Bearing Cone 37 1957 2 Balt 3/8°16 X 1"
i 04007 B Bearing Cup 3|/ 15537 1 Ballcrank Assy - Steanng
3 04-008 2 Hub 38 04-325 2 Bushing
9 04-006 4 Seal 40 04-011 1 Slotted MNut 3/4"-16
10 16609 1 Spindle Assy - Left 4 1836 i Castle Mut 3/8"-24
- 15-512 1 Spindle Assy - Right 42 16500 1 Yoke - Steering Axle
1 1608 P Caotter Pin 1/8" x 27 43 15514 1 Pin - Axle Piaot
12 1606 2 Set Scrow 1/2713 % 1 1/4° 44 1138 1 Roll Pin 516 x 27
13 1607 2 Jam Mut 1/2%13 45 1824 ] Bolt 3/8%16 x 1 1/4"
14 1316 2 Key 1/47 = 374" A6 1202 ) Lockwasher 3/8°
15 15806 1 Axle Assembly 47 1769 7 Flabwashar 3/8" SAE
16 1500 3 Grease Fitting - Straight 48 1957 i Bolt 3816 x 1"
17 1502 1 Grease Fitting - 90 Degree 49 23110 2 Fitling - Straight
18 15502 2  Bushing 50 23216 Hose Assy - Long
19 O7v-011 2 hiachine Bushing &1 23217 1 Hose Assy - Short
20 15231 1 Clevis Pin - Steering 52 15-829 1 Tube Assy - Steering Right
21 1863 3 Cafter Pin 1/8"x 1 127 53 15-835 1 Tube Assy - Steering Lefl
22 15539 1 Steering Cylinder 5¢ 05135 1 Clamp
5 23-357 i Seal Kit For #15-530 55 2044 1 Flatwasher /16" SAE
23 Da-p12 1 Clamp Assy 56 1111 1 Locknutl 5/18"-18
24 04109 1 Ball Joint - Famale 57 D&-154 2 Spacer
25 212 1 Slatted Mut 5/8"-1B 58 2119 As Flatwasher 3/B" SAE
26 1507 1 Boll 3/8°-16 x 2° Needed
27 1600 4 Coner Pin 332" x 1° 59 1112 2 Locknut 3816
28 (4248 2 Tie Rod End - A.H. Thread

cosszeims 31



HOOD !' BUMPER ASSEMBLY llem Part# _Qty. Description Tlem Part# __Qty. Description

1 15-790 1 Hood Assy 18 1056 40 Flatwasher 1/4" SAE
2 15-858 1 RHear Panel - Haod 20 1110 13 Locknut 1/4"-20
. . 3 08421 1 Trim (58" 21 1016 17 Bolt 1/4"-20 x 1/2"
4 0B-421 1 Trim (70"} 22 1000 10 Baoll 1/4"-20 x 34"
LI i L Strikar Balt 23 1111 2 Locknut 5/16™18
i} 15-296 1 Covar Azsy - Fuel Tank Fill 24 1957 B Bolt 3/8™16 x 17
7 15-494 1 Sping 25 17649 24 Flatwasher 3/8" SAE
a 15-938 2 Air Spring 26 1824 4 Bolt 3/8"-16 x 1 1/47
9 158981 4 Ball Stub 27 1112 12 Locknut 3/8"-16
13 15-385 2 Bumper Assy 28 1204 1 Lockwasher 7/18"
i1 15-260 2 Cap 24 15-767 1 Hinge - Hood
12 15-736 2 Maunt Bracket - Air Spring 30 0D-0da-Y 1 Decal “Diegel Only"
13 1745 1 Hexnut 7/167-14 31 Q0-653 1 Decal *Hydro Power 1280"
14 05143 Gnp - Hood Release Lever (Hood Left Side)
15 15412 Lever - Hood Latch - oo-es2 Decal “Hydro Power 1280
6 15-493% 1 Spring (Hood Right Side)
17 158582 1 Hood Latch 32 0DeBEe 1 Cecal *Hood Release"
14 1004 2 Bolt 104°-20x 1 174"

i

FORWARD

00492 Br95 32 00-482 BISEG 33



SEAT DECK / GLOVE BOX ASSEMBLY fom Tedé Dny Deeelster o Tertd O Tesapiin
1 15-901 1 Flogr Mai 12 1738 3 Machine Serew 10-32 x 1/27 Phillips
2 15-875 1 Seat Deck Assy 13 1887 g Flatwasher §10
. . i 15425 1 Snap Bushing 14 1775 3 Locknut 1-=32 ESNA

4 08-421 1 Trim {6 3/4™) 15 1221 1 Flatwasher 5/16~
o 08-1749 1 Knob 16 1022 1 Bolt 51E6™1E x 1 1/4°
B 15874 1 Lever Assy - Seat Dack Release 17 05519 1 Spacer - Lever
7 15-B70 1 Bracket - Saal Suppar 1B 1111 3 Locknut 516"-18
B 15776 1 Cover - Glove Box 18 1020 10 Bolt 51618 x 3/4"
8 16-773 1 Glove Box Assy 20 2044 10 Flatwasher 516" SAE
o 16M 1 Cotter Pin 1/16" x 172" g 1201 4 Lockwasher 516"

3 11 1058 2 Flatwasher 1/4" SAE 22 00-670 1 Decal “Fuse Block”

H’

FORWARD

00-492 8196 34 00452 Broc 35



00-457 B/9E 36

S

—5|

INSTRUMENT CONSOLE / PANEL
ASSEMBLY

g

FORWARD

ltem Part# Qty. Description fem Pari# @ty Description
1 5122 1 Heurmeter 30 02-082 1 Water Temp Gauge
2  15TEBE 1 Console Assy - Instrument 31 02054 Fuel Level Gauge
Fanal 3z 15-087 i Plug - Switch Hole
i D0zo014 3 Mount Bracket - Gauge . 16885 1 Maunt Cradle - Switch (End)
4 1924 ] Starwasher #10 33 15858 1 Switesh - 4WD
B 2045 3 Hexnut 10-24 - 15-985 1 Mourt Cradle - Switch [End)
€& 15410 Throtile Cable 34 158984 1 Switch - Cold Start
7 1400 1 Flatwasher 216" - 15-8986 1 Maunt Cradle - Switch [Center)
B 0279 2 Conduit Clip 35 1&-882 1 Swilch - Cruise Control
8 1601 1 Cotter Fin 1/16" x 1/2° - 15-986 1 Mount Cradle - Switch (Centar}
10 05377 1 Friction Pad 36 15983 1 Switch - PTO
11 15-B37 i Lever Assy - 15-9B5 1 Mount Cradle - Switch (End)
12 08179 1 Knob 37 D055 2 Mount Bracket - Gauge
13 5054 1 Spring an 1782 4 Hexnut 8-32
14 15-B0% 1 Panel Assy - Qutside an 1768 1 Flatwasher 3/8" SAE
15 15-B53 1 Shroud Asey - Instrument o 1112 1 Locknut 3/8™16
Paneal 4 2029 4 Flatwashar #8
16 15-433 1 Electrical Harness Assy - 42 15950 1 Key - Ignition
Instrument Panel 43 1951 4 Machine Screw 174720 x 3/4"
17 2176 4 Cage Mut 1/4"-20 Phillips
18 15801 1 Panel - Frant 4 11 2 Hexnul 1/4"-20
19 15-800 1 Panel - Middla 45 1886 10 Machine Screw 1/4°-20 x 1/27
20 15802 1 Panel - Rear Phillips
21 00847 1 Decal - Front Panal 46 1086 23 Flatwasher 1/4" SAE
22 DD-g48 A Decal - Middle Panel 47 1000 5 Bolt 1/47-20 x 3/4"
24 00-649 1 Decal - Rear Panel 48 1020 4 Bolt 516718 x 3/4"
24 15-988% 1 Igniticn Switch 48 1110 & Lecknut 124720
25 1233 1 Machine Bushing 18 GA a0 1204 2 Bolt /420 x 1 1/4"
28 o7-011 1 Machine Bushing 14 GA 51 1221 4 Fiatwasher 5/16°
27 D241 2 Light Socket'Harness Assy B2 120 4 Leckwashar S5/16"
- D2-315 1 Bulb 53 02-420 i Ligght Socket
28 15-822 1 Light Cluster Assy - Yellow . Q2-315 1 Bulh
24 15-821 1 Light Cluster Assy - Red

G0-452 BI9G 3?



00-402 Eros 33

BATTERY ASSEMBLY

'

FORWARD

Item

Fart #

Gly.  Description ltern  Part# Qty. Description
1 153-357 1 Battery Box Assy a8 1213 1 Boll 516™18 x 1"
2 5037 1 Battery 9 2252 2 Boll 51618 x 9"
3 02-118 1 Battery Cable - Positive 10 1020 4 Belt 51618 x 344"
4  02.279 1 Battery Cable - Negative 1 1201 5 Lockwasher 5167
5 02204 1 Tarminal Caover - Black 12 2044 6 Flatwasher 516"
E 02383 1 Terminal Cover - Red 13 15855 2 Corner Guide - Battery Tray
7 15-411 1 Battery Hold Down

00-452 BrAE 39



ELECTRICAL - FUSE BLOCK / RELAYS tem FPurt? Gty _Desoripion e Pari# Oty Dsearlpilon

1 15-435 1 Wire Hamess - Front . 02306 3 Fuse - ATC 5 Amp
2 02405 6 Pawer Relay - 40 Amp - 0z-308 2 Fuse - ATC 10 Amp
3 024403 9§ Bracket - Connector Module - Q2307 Fuse - ATC 20 Amp
. . 4 15-B11 1 Mount Bracket - Ralay 12 1801 2 Locknut 1/4°20 ESNA
a 02-285 1 Alarm 13 1775 18 Locknut 10-32 ESNA
E 02201 1 Circult Breaker 14 1728 10 Machine Screw 10-32 x 1/27
Fooo1sBg 1 Mount Brackst - Fuse Bleck Phillips
B 1951 2 Machine Screw 1/4"-20 x 3/4” 18 1781 B Machine Screw 10-32 x 3/4”
Phillips Fhillips

o 02212 2 Time Delay Relay 16 02314 2 Fuse Black

10 1887 18 Flatwasher #10 ESNA 17 1056 2 Flatwasher 1/4" SAE

1 az-412 2 Fusa - ATC 3 Amp 18 1200 2 Lockwashar 1/4”

FORWARD

oo-asz s 40 ooz sies 1



00-452 8196 42

ROLL OVER PROTECTION SYSTEM
ASSEMBLY

FORWARD

Item

Part #

tem

Phillips

Qty. Description Part #__ Qly. Description
1 15-560 2 ROPS Assy 7 2254 4 Bolt 3/8"-16 % 1 1/2" Gr. B
g 22549 4 Bolt 3816 x 2 1/4" Gr. 8 a 1202 B Lockwasher 3/6"
3 15-564 1 Adapter - ROPS 9 1764 16 Flatwasher 3/8" SAE
4 15-650 1 Cross Brace - Frame 10 1857 4 Bolt 3816 % 1"
8 15443 1 Stap - Wing Arm 11 1112 4 Locknut 3/8"-16
& 1B96 4 Maching Screw 1/4"-20 x 1"

00-452 BI96 43



S E AT AS S E M B LY item Part# Qty. Description llem Part# Qly. Descriplion

1 04405 1 far Seat Cushion Assy 14 05431 1 Milsco/Deluxe Seat Cushion
¢ D4-2B4 1 Armrest Kit- RH & LH Assy
3 04-285 1 Suspension Cover 15 02-358 1 Seal Swilch
. . 4 D237 1 Seal Swilch (w'o Connector 16 05-545 1 Adjusters
DE-394 1 Spal Swilch (wiConnector) 17 05-547 i Spacer
5 1219 2 Flatwasher 7/16° 18 111 A Locknut 51618
& 1204 2 Leckwasher 716" 19 05658 1 Armrest Assy - ALH.
7 12 2 Locknut 38716 20 05-432 1 Suspension w/Adjusters
B 1222 2 Flatwasher 3/8° 21 2044 B Flatwasher 516" SAE
B 1030 2 Boll 3/87-16 x 344" 22 120 4 Lockwashar 516"
10 1620 4 Bolt 516716 x 34" 23 1020 4 Balt 5/16"-18 x 34"
11 1221 4 Flatwashar 5716 24 MNES 1 Suspension
12 05658 | Armrest Assy - LH. 25 1749 2 Boll FH6™-20 % 1" Gr. §
13 D4-048 1 Seat Belt Assy

NSS - Not Sold Separataely

Complete Seat Assembly
Air Seat # 05-458
Milsco Deluxe Seat # 05-437

FORWARD

00-492 B/36 4'4

00492 BI9E 45



00452 B/86 4‘6

AIR SEAT FRAME ASSEMBLY

Item Part# Oty Description ltem Part# Gty. Description
1 26000 A Frame Assy g8 25010 Seal Tilt Replacemant Kit
2 250 A Lumbar Kit 5 25020 1 Lumbar Knob
i 25-002 1 Back Restriction Kit 10 25021 1 Recliner Handleg
4 25003 Seal Feam Suppor
& 25004 1 Kit Fasteners Set Mounting
B 25008 1 ICP Bracket Kit
T 25008 1 Suspension Cover - Canvas
wivelcro
25-033 1 Suspansion Cover - Molded

Rubber




Dﬂ-lﬂlfﬁﬁ

AIR SEAT SUSPENSION ASSEMBLY

ltem Part# Qty. Description fem FParl# Qly. Descriplion
1 28-07 1 Air Valve Kit 84 25-114 1 Damper Kit - Low Prafile
2 2500 1 |solator Spring Kit g 25015 Air Spring Kit
3 25009 1 Contral Handle Kit 160 25016 1 Upper Plate Weldment
4 25-10 1 Seat Tilt Replacement Hit 11 26017 1 Outer Lever Assy
5 25011 1 Guide Assy Kit 12 25018 1 Inner Lever Assy
6 25012 Isolator Assy 13 25018 Base Assy
725013 1 Suspension Hardwars Kil 14 25022 1 Fore/Aft Restriction Kit

o045z o 49



po49z siee D0

DECK LIFT VALVE ASSEMBLY

Complete Assembly
#15-973

ltem Part# Qty. Description ltem Part# Qty. Description
1 M35 1 Body 13 23-262 1 Poppel
2 N3S 3 Spoacl 14 23263 3 Check Plunger
3 : & O-Ring 15 5 L] O-Ring
4 23253 3 Bushirg 16 23-284 & Seal
5 23254 3 Washer 17 * G Poppet Assy
A 23258 3 Spring - Spoal 18 23.365 3 Seat Retaining Plug
7 23-236 2 Spacer 19 23-266 & Check Spring
g L 3 Retaining Ring 20 23267 3 Swoat Retaining Plug
4 23-268 3 Spool Cap Assy 21 23-269 1 Standard Plug Assy
10 23257 1 Reliaf Vahe Plug Assy 22 . 1 Wiper Seal
11 23-258 Shim Washer - 0107 23 4 1 0-Ring
- 23-258 " Shim Washer - .015" 24 . E O-Ring
g 23-260 7 Shim Washer - 035" 25 " B Back Up Ring
12 23-281 I Spring - Reliaf Valwe 25 . 1 0-Ring

Available In Seal Kit #23-252

Install The Same Thickness As Removed

MNSS Mot Sold Separately

O0-452 8IS 51



00452 8156 52

DRIVE WHEEL MOTOR ASSEMBLY

Complete Assembly
# 15-969

ltem Pari# Qty. Description ltem PFart® Qly. Descriplion
1 03312 1 Slotled Jamnui 13 23281 1 Drive - Valva
2 ’ 1 Seal - Exclusion 14 23282 | Plate - Valve
3 23274 1 Housing - Bearing 15 23-283 1 Valve
4 g 4 Seal 16 23-284 | Balance Ring
5 1 Ring - Back Up 17 . [ Seal - Face |nner
& ¥ I Seal - Shaft 18 ¥ 1 Seal - Face Quier
7 03-311-A Key 18 23285 2 Pim
8 23273 1 Shaft & Bearing Kil 20 23288 2 Spring
9 . 1 Seal - Shalt Face 21 23287 1 Housing - Valve
10 23-2r8 1 Plale - Wear 22 232 1 Plug Asgembly
1M 23279 1 Drive 23 23276 4 Baolt
12 23280 1 Garoler

* Can Only Be Purchased Through Seal
kit #23.273

G482 B 53



ooaszeme i

STEERING VALVE ASSEMBLY

Complete Assembly
# 15-469

ltem Part# Gty  Description Itern Part# Qty. Description
A 23-04B8 1 Contral Parts Assy T 23-052 1 Fin
1 23-047 1 Plate - Wear a 23-272 1 Spacer
2 23003 1 Seal Kit a 23054 1 Plug {Includes O-Rimg)
3 23-048 1 Crrive 10 23-035 1 Ball
4 25048 1 Bearing Kit 11 23270 1 Cap - Screw
5 23080 1 Spring - Cantering Kil 12 2327 1 Geroler
6  23-051 1 Retaining Ring - External

cossz s BD



co4sz8i%6 DO

TRANSMISSION PUMP ASSEMBLY

Product Mumbee
Locatign

J#E_ﬁh.'ﬁ'.

r \ 4ﬁ~5; |
QQ‘\-:; B 45-4%
TS see3qs
63 83
Complete Assembly
# 23-004

lterm  Part# Qty. Description llem Part# Qly. Description

2 23-288 1 Jam Mut A 23-315 1 Cirive Shaft

3 ' 1 Hetaining Ring 33 ' 1 Maolded O-Ring

4 - 2 Retaining Ring 34 23317 1 Mt

6 * 1 Seal Washer 36 23-318 1 Lockwasher

7 23-2B0 B Cap Screw a7 23-319 1 Washer

8 23-290 1 Hotating Kit Assy 38 £3-320 1 Plug

] 23-201 1 Servo Piston Assy 38-1 - 1 O-Ring

10 23-202 1 Servo Piston Follower a9 23-320 1 Plug

11 23-293 1 Cover Plate 39-1 " 1 O-Ring

12 ¥ 2 Gashet - Covar Plate 40 23-322 1 Plug

14 ' 1 Gasket - Housing 401 ¥ 1 O-Ring

16 ki 1 Gasket - Control Housing 4 23.322 1 Plug

17 23-284 1 Cover Plate 41-1 » 1 O-Ring

18 23-295 1 Cam Plate 42 £3-321 1 Kay

19 23-296 2 Thrust Race 43 : 1 Shaft Seal

20 23-297 1 Thrust Bearing 46 23-358 1 Charge Pump Adapter
21 23-298 1 Relicf Valve Assy

21-1 * 1 O-Hing 46-3  23-332 1 Plug

22 23-298 1 Relief Valve 46-3-1 . 1 O-Ring

22-1 : 1 O-Ring 46-4 23333 Az Shims

24 23-209% 2 Cap Screw MNeeded

25 23-300 2 Cap Screw 46-5  23-324 1 Spring

26 23-301 § Cap Screw 46-5  23-335 1 Foppel

27 23-302 1 Valve Plate 47 23-323 1 Control Arrm

2B 23-303 1 Housing Assy 4B 23-324 1 Serva Control Assy
2B-1 NS5 1 Howising 45 23327 1 Inner Ring Gergter
282 NS5 1 Bearing 50 23-325 1 Outer Ring Geroter
2B-3 23306 1 Plug Sub-Assy LY 23-326 1 Supply Orifice
2B-3-1 ¥ 1 O-Ring 52 23-326 1 Contral Valve Orifice
284 23307 1 Cradle Sub-Assy 53 23-326 1 Control Valve Orifice
28-4-1 23-308 2 Dowel Bushing 55 23-328 1 Coupler

28-4.2  23.308 1 Bushing 56 23-329 1 Retaining Ring
28-4-3 23-310 1 Cap Scraw 57 23-330 1 Dump Valve

28-5 23311 2 Cap Scraw 58 » 1 Retaining Ring
28-6 ¥ 2 Seal Sub-Assy 59 i i Quad - Aing

29 23-312 1 Backplale Assy 514 23-331 1 Washer

29-1 23-313 1 Bearing 61 23305 8 Washer

29-2 23-314 1 Rall Fin 62 23-316 4 Washer

* Available Through Seal Kit #23-304



TRANSMISSION MANUAL SERVO ¥em Vai¥ Oy Decrion Reiw_Part Gy Deserpion

1 23357 1 Flug 14 23-345 1 Retaining Ring
c ON TR 0 L AS S E MB LY 2 ¢ 1 O-Ring 15 23343 1 Feedback Link
. . 3 23338 1 Retaining Ring 16 23384 1 Dowel Pin
4 23333 2 Spring Retainer 17 B3-3458 1 Bellcrank
& 23340 =Spring - Spool Centering 18 23386 2 Cap Screw
B 23-34 1 Valhwa Spool 15 23354 2 Lockwasher
T 23324 1 Manual Servo Control Assy 20 23380 1 O-Ring Kit - Destroke Valve
B 23342 Set Screw 21 23382 1 Destroke Valve
] " 1 Wiper Seal 22 23381 1 Manifold
10 by 1 C-Ring 23 23-356 1 ©-Ring Kit - Meutral Lockout
11 23.348 1 Input Shaft Switch
12 23-347 1 Set Screw 24 23-353 1 Neutral Lockout Switch Assy
13 23-349 1 Headed Pin

* Available Through Seal Kit #23-304

Wide Band Neutral Spoal ™
Identification Mark —

Destroke Valve

MNeultral Lockout

Switch
A

oo-4szsres DB to4ozses DY



FRONT DECK ASSEMBLY

FORWARD

Item Part# Qby. Desecription ltem Part# GCiy. Description
1 15300 1 Pan Assy - Front Deck - 23251 1 Seal Kit For #23-005
2 15835 1 Frame Assy - Front Deck 62 15798 2 Pin « Frant Lift Cylinder
3 07142 1 Roller - Short 63  23-204 1 Hose Assy - Fromt Left Lift
4 07144 1 Spacer - Roller Cylinder {Return)
5 1860 1 Bolt 1/2°13 x " - 23208 1 Hosa Assy - Front Right Lift
6 1747 2 Mut 1/27-13 Cylinder {Raturn)
74128 2 Wheel - Anti Scalp 64 23202 1 Hose Assy - Front Laft Lift
a4 OF-aa 2 Spacer Cylinder {Prassure)
g 07138 Rollar - Front - 23205 1 Hose Assy - Front Right Lift
10 2124 1 Balt 12713 x 117 Cylinder (Prassura)
1 07413 3 Hub - Blade Shaft B5 23110 2 Fitting - Straight
12 04-105-A & Bearing - Blade Shaft 66 23124 2 Fitting - 80 Dagree
13 07-006-B 3 Blade Adaptor BY 15442 2 Rubber Stop
14 15335 3 Blade - Mowear B8 15497 2 Slop - Front Deck
15 1207 6 Lockwasher 17 B9 23210 1 Hose Assy - Pressure
16 1731 6 Jam Mul 114 70 23119 1 Fitting - Straight
17 O07-414 3 Shaft - Blade 1 13779 1 Hyd. Maotor
18 1310 5 key 72 23128 A Fitting - 80 Degree
18 07011 4 Machine Bushing 73 23-212 | Hose Assy - Drain
20 08197 2 Fulley - Double Groove 74 23-118 A Fitting - 90 Degres
21 09-186 1 Fulley - Double Groove 75 23211 1 Hose Assy - Return
22 1500 a Grease Fitting 7B 15-844 | Motar Plate Assy
23 09-080 e Fulley - Idler 71300 1
24 09272 2 Spring - Tarsianal 78 2076 8 Set Scrow 5/16"-18 x 3/8"
25 04-463 2 Bushing 79 15-350 1 Pulley - Motor
26 09115 4 Retaining Ring 80 ov-418 2 Lever Assy - dier Arm
27 2195 2 Washer - Machine B1 1085 2 Bolt 3/4"-10 = 2"
28 15851 2 Clevis Pin 82 1802 2 Grease Fitting
28 1783 2 Clip Pin 3/16" 83 1557 i Bolt 3816 x 1"
. 1942 4 Flatwasher 1 1/4" SAE 84 1222 B Flatwasher 3/8"
a1 15269 2 Bushing 85 1911 4 Locknut 3/8"-16 ESMA
32 15678 2 Bushing a6 2169 26 Bolt 516"-18 x 1" Gr, B
33 o7oo0 4 Spaceri” a7 1221 16 Flatwasher 515"
4 o702 Spager 1/2" B3 120 28 Lockwasher 516"
35 O7-¥50 4 Spacar 1/4" B2 1102 16 Hexmut 5/16"-18
a5 O7-308 2 Caster Yoke 90 1618 2 Bolt 1/2™13 x 3 1/2"
a or-me 2 Klick Pin g1 1747 2 Locknut 1/2"-13
38 1113 2 Locknut 5/8™11 82 1030 & Bolt 3/8"16 x 34"
38 1709 2 Bolt 5/8™11 x " g3 1202 & Lockwasher 3/8"
a0 434 4 Spacer B4 1824 2 Bolt 3/8™16x 1 1/4°
41 0OF-294 2 Caster Whesl 85 1112 4 Locknut 3/8"-16
. ar-2es - Whaal Only 96 1033 2 Bolt 3/8™-16 x 1 1/2"
. 07-298 - Tirg Only a7 1769 2 Flatwasher 3/8" SAE
4z 07-1349 i Shatt - Roller 98 15-281 2 Clamp - Hose
43 15945 1 Deck Cover - Lakt 92 1020 2 Bolt 516718 x 34"
44 00-083 1 Weatherstrip {397 100 2044 4 Flatwasher 518" SAE
45  15-946 1 Deck Cover - Right m 111 2 Locknut 516718
46 00-0B3 1 Weatharstrip (87 102 07011 ] Machine Bushing
47 07315 3 Knob - Deck Hood 103 2038 2 Heaxmut 10MM-1.5
48 2026 3 Rataining Clip 104 189§ 2 Lockwasher 10MB
43 2015 3 U™ Nut 51618 1058 1025 1 Bolt 516"-18 x 2"
50 15-392 1 Belt - Short 106 1794 4 Holl Pin 1/4" x 1 154"
51 15-393 1 Belt - Lang 107 1132 2 Aoll Pin 174" x 1 1/2"
52 1208 2 Lockwasher 3/4" 108 07011 4 Machine Bushing
83  15-751 1 Pusharm L.H. 109 1213 1 Bolt 5M1E6"-18 x 17
54 15750 A1 Pusharm A.H, 110 1229 1 Fendar Washer 516
55  15-Fg4 2 Pin - Pusharm Pivat 111 00-054 3 Decal "Dangar Hands and Fest®
56 15-743 4 Bushing 112 00057 1 Decal "Warning Blade Torque”
57 15-531 2 Pin - Front Lilt Cylinder 113 738 1 Decal *Guard OSHA?
8 (02407 1 Proximity Swilch 114 7003 1 Decal "Commercial”
59 Q2417 2 Hexnut 115 0042 1 Dacal *126"
B0 15-B97 1 Mount Bracket - Sensor 116 00-668 1 Decal "Frant Deck Belt Routing”
61 23-008 2 Lift Cylinder - Front 17 154058 A1 Spacer - Hose Clamp

00-492 BI56 61



WI N G D EC K ASS E MB LY ltem Part® Qty. Description llem Part# Qly. Descriplion
NOTE: ALL QUANTITIES REFLECT 48 09115 4 Retaining Ring
LEFT SIDE ONLY 43 04463 2 Bushing
50 D272 2 Spring - Torsional
. . 1 15323 1 Pan Assy - LH. Wing 51 2185 2 Washer - Maching
. 15322 1 Fan Azsy - A.H. Wing 52 07483 2 Fullay - Idler
2 15841 1 Frame Assy - LH. Wing 53 0O7-484 2 Spacer - |dler Fulley
- 15840 1 Frame Assy - R.H. Wing B4 253213 1 Hose Assy - Pressure L.H, Wing
3 15280 1 Skid Shoe Assy - LH. Wing Motor
- 15279 1 Skid Shee Assy - A.H. Wing - 23208 1 Hose Assy - Pressure R.H. Wing
4 07-413 2 Hub- Blade Shaft Motor
5 04-105-A 4 Bearing - Blade Shafi 55 23-113 1 Fitting - Straight
& 07-006-B 2 Blade Adaptor 56 23128 1 Fitting - 90 Degree
7 15385 2 Blade - Mower 57 23-215 i Hose Assy - Motor Drain L.H.
8 1207 4 Lockwasher 17 Wing Melor
a4 1™ 4 Jam Nut 1°-14 - 23-207 1 Hose Assy - Motor Drain R.H,
10 1500 15 Grease Filling Wing Motor
A L : d e i1 08-050 1 Pulley - Single Groove 58 23-115 1 Fitting - 90 Degres
: : ' = : 12 09048 1 Pulley - Double Greove 58 23214 1 Hose Assy - Return L.H. Wing
! & 13 2076 ! Set Screw 5/167-18 x 3/8" = 23208 1 Hase Assy - Raturn R.H. Wing
G A5 . : -2 T 14 1233 2 Machine Bushing - 18 ga. 80 13778 1 Hyd. Mator
3] ] : i 15 07-011 4 Machine Bushing - 14 ga. - 13-854 1 Seal Kil For #13-779
M“ ; 16 07-414 2 Shaft - Blada 61 1300 1 Key
i - 17 1310 2 Key 62 150684 1 Suppart Assy - Hyd. Molor L.H.
ke 18 1342 8  Flahwasher 1 1/4" SAE Wing
19 04-406 4 Bushing = 15063 1 Support Assy - Hyd. Molar R.H.
20 09518 4  Bushing Wing
21 070 4 Spacer 1727 63 15384 1 Pulley - Motor
22 07-75% 8 Spacer 1/4" B4 15-448 1 Lock Assy - LH. Wing
23 15224 1 Caster Yoke - 15-445 1 Lack Assy - R.H. Wing
24 ov-0ig 4 Klick Fin 68 0B-062-A 1 Grip - Rubbar
. 25 1113 i Locknut 5/8"-11 66 1147 1 Rall Pin 316" % 1"
. 26 1068 ) Boll 5811 x 5 1127 &7 1601 4 Catter Pin 116" x 1527
27 07188 4 Caster Wheel Assy 68 15-458 1 Rod - Wing Lock
. o7-189 . Wheat Only 69 1926 2 Roll Pin 1747 x 1 144
- 07180 - Tire Only 70 15792 1 Pin - Lift Cylindar Inner
28 1233 2 Machine Bushing - 18 ga. 71 15423 1 Spring - Wing Lock
29 07441 3 Caster Yoke 72 15481 1 Spacer - Wing Lock
N 07000 & Spacer 1* 73 15-458 1 Rod Assy - Wing Lock
M 15788 1 Cowver - Wing Deck Inside 74 15266 1 Pin Assy - Wing Lock
L.H. Wing 7 0217 2 Hexnui
15-787 1 Cover - Wing Dack Inside 76 O2-4D7 1 Proximity Swilch
R.H. Wing 77T 15-281 2 Clamp - Hoze
32 15657 1 Cover - Wing Deck Center 78 15-698 1 Brackat Assy - Wing Hanger
L.H. Wing 79 15743 2 Bushing
- 15-656 1 Covar - Wing Deck Center 80 15-T9s 1 Fin - Wing Deck Hanger
A.H. Wing a1 1133 i Aell Pin 5167 x 1 3/4*
33 15780 1 Cover - Wing Dack Outar 82 15-687 1 Fin - Wing Amm Duter
L.H. Wing B3 15678 4 Bushing
15779 1 Cover - Wing Dack Qule 84 23497 1 Hose Assy - Pressure LH. Wing
R.H. Wing = 23185 1 Hose Assy - Pressure R.H. Wing
34 00083 1 Weatherstrip (117) B 23110 1 Fitting - Straight
a5 00-0B3 1 Weatherstrip (14 1/4%) 86 23-028 1 Cylinder - Lift R.H. Wing
36 00-083 1 Waatherstrip (327 - 23027 1 Cylinder - Lift L.H. Wing
ar  07-315 i Knob - Deck Hood < 2323 1 Seal Kit For #23-028 & #23-027
38 2026 4 Rataining Clip 87 23188 1 Hose Assy - Return L.H. Wing
38 2015 4 Ut Nut5/16"-1B - 23184 1 Hose Assy - Feturn L.H. Wing
" 4an 1919 B Locknut 3/B8°-16 ESMA 88  07-019 1 Maching Bushing - 14 ga.
41 1222 16 Flatwasher 3/8 89 15-375 1 Fin - Wing Arm Inner
FORWARD 4z 1957 4  Bolt 3816 x 1" 90 15758 1 Lock Assy - Wing LH.
. . 43 1076 2 Carriage Boll 3/8™-16 x 1" - 15767 1 Lock Assy - Wing RLH.
44 15226 1 Caster Support Assembly 91 15-763 1 Wear Sirip
’ 45 15390 1 Belt - Motor to Spindle
46 15391 1 Bell - Spindle to Spindla (CONTINUED ON PAGE 65)
47 07419 2 Léver Assy - Idler Arm

00-492 8196 62

00492 Br96

63



Q0-452 B/36 64

WING DECK ASSEMBLY (cont.)

Vg

FORWARD

ltem Partd& Qty. Descriplion

tem Part#

Qty. Description

(CONTINUED FROM PAGE 63)

g2 22863 S Flat Head Maching Scraw
14720 x 1 1/4"

83 15332 1 Cover - Wing Deck Frame Side
84 15653 1 Wing Arm Assy L.H.
- 15852 1 Wing Arm Assy RH.
85 15450 1 Whesl - Anli Scalp
96 2025 1 5H Shouvider Boll 1/2% x 2 3147
a7 1231 2 Flatwasher 1/2" SAE
98 2079 2 Flatwasher 3/8° Hardened
99 1112 ] Locknut 3/87
100 2044 8 Flaiwasher 516" SAE
101 1201 23 Lockwasher 516"
102 1020 5 Bolt 51618 x 3/4”
103 1507 2 Bolt 3/8°16 x 2°
104 1769 6 Flatwasher 3/8° SAE
105 1824 g Bolt 3/8™16 x 1 144"
1068 1202 q Lockwasher 3/8"
107 1110 7 Locknut 1/47.20
108 2160 17 Bolt 516"1Bx 1" Gr. B
109 1102 17 Haxnu 5/16°-18
1o 1213 1 Bol 5/16™18 x 1°
1M1 1229 1 Fender Washer 516"
112 1019 1 Balt 144720 x 1 3M°
113 1056 5 Flatwasher 1/4” SAE
114 1925 1 Roll Fin 1/4" x 1 314"
118 15-¥G8 1 Pin - Lift Cylinder Outer
116 1133 1 Rall Pin 1/4% » 2°
1y 00054 3 Decal "Dangor Hands and Feet®
118  00-671 i Decal "Wing Deck Height
Adpjustment”
119 00668 1 Decal “Belt Routing Left Deck”
- DD-BET 1 Decal “Bell Routing Right Deck”
120 15443 1 Rubber Stop - Wing Arm
121 1896 2 Machine Scraw 1/4°-20 x 1/2"
Phillips
122 15405 ! Spacer - Hose Clamp
123 1016 2 Boll 1/4"-20 x 12"
124 1200 2 Lockwasher 1/4°

00-452 B/56 65



DECK MOTOR ASSEMBLY

Complete Assembly
#13-779
ltlem Part# Qty. Description ltem Part# Qly. Description
1 1046 4 Bolt 3/8™-16 x 47 10 - 2 Bush Seal
2 1202 4 Lockwasher 3/8" 11 NS5 4 Bush Assy
3 13880 1 End Caver 12 MSS 1 Body - Motor
4 13-281 1 Yalve Sub Assembly 13 N33 1 Drive Gear
8 13-982 1 Spring 14 NSS 1 Oriven Gear
6 13908 1 O-Ring 15 13-588 1 Maounting Flange
713883 1 Plug 1.2 168 13895 1 Shalt Qil Seal
| ; 2 Body O-Ring 17 b 1 Circlip
4 5 2 Back Up Seal 18 13-895 1 Shaft Dust Seal
*  Gan Onty Be Purchased Through Seal Kit
#13-954. Complata Kil Includes tems: 8, 9,
10, 16,17, 18
NSS - Mot Sold Separately

00-452 8536 66



